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W ISR AT HMAO 3. 83V 980/1035mAh 3. 8/4. OWh (min/typ)
- du 5 A Chinese
Name of Sample [ 3 5 Li-ion polymer battery HMAO 3.83V 980/1035mAh 3.8/4. OWh(min/typ)
English
5 1117010171
Sample No.
£tz E%E-:!} (hﬂﬁ:) liﬂ’"jfj'fali’{'&n'l
Consignor SCUD (FUJIAN) Electronics Co., Ltd.
A AT CEBE CRIEL) AT A ol
Manufacturer SCUD (FUJIAN) Electronics Co., Lid.
e ik WA T ek tepaie ety sl AbsrE T

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

BAN TR RIZEHMERIY SRAMPET

) € .l‘\.
.H’L;h-’ﬁ' ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
HIrR ) "
ey CREy 7 SRUP AT
Appearance Black Plastics {'ilm shell
; a
-t B Y 2017-01-18 HRAE B W) 2017-02-21 ~ 2017-03-13
Accepted Date Test Date
B B R TERL ; B 3R B ; phidi s AP B b Ao s SO
P Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SR%, ZHEMFODOE CGETRERDZEHMAY KRARAETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3bRHERIK.
HeR4E®  |The sample has passed the test items of UNITED NATIONS ” ations on the
TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests and Critg,
Conclusion ST/SG/AC. 10/11/Rev. H/Amend. 1&Amend. 2 38, 3.

A D (Dat

Hix

nffe A L Rechargeable Single Cell Battery./

Comment
Il
herERs | R 350015
C;;Zirger;:r Post Code
oAt L .3 W 4% %)
Approver: %”‘ 'W/’ Checker: ,&]g% Compiler: ﬁ ':‘t""

K%

Title:

BB TR (Vice chief engineer)
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- AR B L AR AR TR RAFALIKT Bk AR ki &ix
N Name of Test Standard requirement or The . - ’
0. ttams Clause Number of Standard Test Result | Conclusion | Remark
AW CRTTGR K Da M ATAL BCTs R FIERA
; R R ﬂiw{)iz%{;/?t 10/11/Rev. 5/Amend. 1&Amend. 2 N‘ﬂﬂ,& 1 N
Altitude UN Manual of Tests and Criteria Section Spe-Appendix: | p_l_:‘{ﬁ, /
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 83sec
Test T.1
L;_&fm?l)ﬂ ?s-f'-mnm:;-ssmmm-;s EE
R F) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | o g:gs 9
2 #&wﬁ 38.3 H% T.2 étf*f:'):miix 2 iy g /
Thermal test UN Manual of Tests and Criteria Section ot “ P; ._ o
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 assed
Test T.2
BN CGOTER MR LB
; ) :';};;&3) L;;/:s(]m:{ 10/11/Rev. 5/Amend. 1&Amend. 2 | WLE 4 3 -
h Vibration UN Manual of Tests and Criteria Section 569 Appundix 3 }:,I I. sed /
ST/SG/AC. 10/11/Rev. 5/Auend. 1&Amend. 2 38.3 asse
Test T.3
AW (T LR hEmr T Ry
15k i) ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 | JLEHH 4
M 38.3 R4 T.4 VS
1 Shock =2l i o . See Appendix 4 g /
UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Azend. 2 38.3 asye
Test T.4
ig;ﬁ"‘r[;ﬂ (?«'j"i;fﬁ;ﬂbﬁ%iéiﬂﬂﬂiﬁ!ﬁ A RbRAY
: T ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 03 5
5 . SPRL 38.3 WK T.5 ;:‘E*ﬁp:miix 5 Tk /
External short [uN Manual of Tests and Criteria Section ’ ) ’ |"-‘ sed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 G8se
Test T.5
AN RO A LRGeS |
‘ R THE) ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 | WL} 6
b Crush "H 3 W8 T.6 . See Appendix 6 k% /
UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 e
Test T.6
BAW (KT R RINERTIR T SRt
. OB A ‘];F*Ii) ii;s;;m)r.10.!11;'1«»-.—. 5/Amend. 1&Azend. 2 | LB 7 o .
Overcharge UN Manual of Tests and Criteria Section See ARy P‘: ’_ Ly :
ST/SG/AC. 10/11/Rev. 5/Azend. 1&Azend. 2 38.3 assed
Test T.7
HIJ{;‘.‘HB AT e R OE M m s i A bany
— Ty ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | [0 B4
S IEOR Ty W 8
g | .. ; 38.3 A% T.8 see Appendi o
Forced discharge |ux Manual of Tests and Criteria Seetion sEe Anpendix0 Ixu-%d /
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3 B3k
Test T.8
PR IR At HEGREE 18°C AL : /%
Tost Ervironmerit Ambient temperature:18°C, Ambient humidity:/%
Condition
AR H /
T
/}}@,*ﬁtﬂﬁﬂ-% - est ltemrh =
Subcontracted Test - OFEEE # / R /
Condition Subcontracted | Name Post Code
Laboratory Ho ik / 75 /
Address Tel
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F5 , RMAR LA | P
No. Name of Test Items Altitude si mu | ation
RIE AT Bef
2 kA XIEAT Before KI5 After FERE PSS AR
Y% Sample Status V% Frga/E RE FF#-9 /& | Mass Loss | Residual | FLE
Sample Mass ocVv Mass ocv ocv Other
No. /g AY /g Y % 1% Event
001 | joveroeeft o] 16,1318 [ 4.40 | 16.1311 | 4.40 0.00 | 100.00 | ©
et A
002 | jore ot o] 16,1404 [ 439 | 16.1399 | 4.39 0.00 | 100.00 | ©
003 | ,oerrefh | 16.1087 | 4.39 | 16.1080 | 4.39 0.00 | 100.00 | o
ICYCHEA AL . ~ ; : .
004 | oyoporiast | 16,1885 | 440 | 16.1879 | 4.39 0. 00 9.77 | o
005 | joyc st oo 161762 | 439 | 16.1752 | 4.39 0.01 100.00 | ©
006 | joveprrst ] 16.0179 | 4.39 | 16.0176 |  4.39 0.00 | 100.00 | ©
007 | st 1 161603 | 4.39 | 16.1599 |  4.39 0.00 | 100.00 | o
Coe A forll
008 | oyero®Rl ol 16,1489 | 4.39 | 16.1483 | 4.39 0.00 | 100.00 | o
", l-'.:/\lh 4
009 | jovepoacrst ] 16.0896 |  4.39 | 16.0891 | 4.39 0.00 | 100.00 [ ©
010 | joyercdfih 1 16,1912 | 439 | 16.1912 | 4.39 0.00 | 100.00 | ©
y‘- t':_(;_“{ F.Tilis Si]:ult:'“iIijt[l::::kinnill ly

Hik: L-ih V-hmA D-fR R-RE F-RK -k, RhA. LK. RBK. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

4/11
A5 9 RRAA LA | UK
No. Name of Test Items Thermal test
. REEA] Bef X Aft
#—‘F&’a B2k A "‘T cfore )5 After )ﬁiéﬁk #‘]%@.& -}t‘f'@a
Yy Sample Status RE | FF¥ek JRE FF36-9 /& | Mass Loss| Residual | L&
Sample Mass ocyv Mass ocv OCV  [Other
No. /g N /g Y % 1% Event
001 | oeoka®h 161311 | 4.40 | 16.1234 |  4.31 0.05 | 97.95 | o
WOE A A s oz ; s = .
002 | oyrosat o[ 16,1399 | 439 | 16.1314 | 4.3 0.05 98.18 | o©
003 | jqeircikdst | 16,1080 | 4.39 | 16.0999 | 4.1 0.05 | 98.18 | o
008 | i . |16.1879 | 439 | 16,1798 | 481 0.05 98.18 | o
Oy AT T— —
005 | joycpoiesl 161752 | 439 | 16.1667 | 4.31 0.05 | 98.18 | o
006 | oyoroid® 16,0176 |  4.39 | 16.0084 [ 4.3 0. 06 98.18 | o
i CYC5EA 5 =Tl . - . -
T | v s ees | 16:1599 | 4.39 | 16.1514 | 4.31 0.05 98.18 | o
YOSEA A 3 i v . v
008 | oyeroksl o] 16.1483 | 439 | 16.1403 [ 4.3 0. 05 98.18 | o©
009 | yerosl o] 16.0891 | 4.39 | 16.0808 [ 4.3 0.05 | 98.18 | o
010 | eouarn 16,1912 | 4.39 | 16.1824 |  4.31 0.05 | 98.18 | o
o “pesrg e This space intentionall
A PAtE 5 it*i'!l hltankﬂ o
ik Lk V-RA D-fR R-A F-R XK 0-Rith. RiKA. LK. LRE. ARK.
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1CYC Fully charged

5/11
A ) BAFE LA |
No. Name of Test Items | vihration
Prn:A sk A RIEHT Before RIS After JEFME | #abE | i
Yy Sample Status R¥E F¥OE| KE | FREE/E | Mass Loss [ Residual |
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g 1A% % % Event
001 | joinehl . lieaz2se| 431 1611205 | 43 0.00 | 100.00 | o
002 | jyerah® 16,1314 431 | 16.1318 | 4.31 0.00 | 100.00 [ o
003 | erridkm o 116.0999 [ 4.31 | 16.1002 | 4.3l 0.00 | 100.00 [ o
004 | o osER® 1161793 4.31 | 16.1798 |  4.31 0.00 | 100.00 [ o
005 | joyerudl o 116.1667 [ 4.31 | 16.1669 | 4.3 0.00 | 100.00 | o
006 | oy pordRl o |16.0084 | 4.31 | 16.0087 | 4.31 0.00 | 100.00 | o
007 | ikt 1161514 4.31 | 16.1518 | 4.3l 0.00 | 100.00 [ o
008 | yoraemiel o |16.1403| 4.31 | 16.1405 | 4.31 0.00 | 100.00 | o
009 | jproudsl o |16.0808 | 4.31 | 16.0812 | 4.3 0.00 | 100.00 | o
010 e 16.1824 [ 4.31 | 16.1826 | 4.3l 0.00 | 100.00 | o

)R

This space intentionally

left blank

Hik: L V-HA DMk R-3E F-R_K 0-RH. RAA. AMAK. R, RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) ;A B LA ot
No. Name of Test Items Shock
XIEAT Before R JE After
5 R A : RERE | FALAE | e
%2 Sample Status FE | FAREE| AE FF3d, /& | Mass Loss | Residual | L&
Sample ‘ Mass ocv Mass ocv OCV | Other
No. /g A /g v /% % Event
01 | s . | 128|431 16.1235 | 4.30 0. 00 99.77 | o
08 | sty | Bamel 43 |asaey| 4 0. 00 99.77 | o
003 | uminoa | 18.a002] a9 16.1002 | 4.31 0. 00 100.00 | o
1CYCHE A il v gy . . ’
004 | oxeriiome o | 16.1798 | 431 [ 16.1798 | .31 0. 00 100.00 | ©
005 | oyt 1 16,1669 | 4.31 | 16.1668 | 4.3 0. 00 100.00 | ©
- ‘1|1A -
006 | joverrenht | 16.0087 | 4.31 | 16.0085 | 4.31 0. 00 100.00 | o
YCSEAfE
007 | ermrrlt | 16.1518 |  4.31 16.1518 | 4.30 0. 00 99.77 | o
YOSEAfE i
008 | oyerresih | 16,1405 4.31 | 16.1406 | 4.31 0. 00 100.00 | o
009 | eanieae | 1s.0812] 491 [h1e0si2 | w5 0.00 100.00 | o
010 | overorirsil ] 16,1826 | 4.31 | 16.1828 | 4.3 0. 00 100.00 | o
’;l_FEL.;FJ'hiS s;ml{:}ti|::Il;:::kinnnl ly

&iE: L-H V-ihA D-RR R-ARE F-RK 0-Riih. LA, MK, R LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

| DA YA ol
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¥ RA B 4 AR

b

No. Name of Test Items External short circuit
H b5 MR A H S R @R R PN
Sample No. Sample Status Max. EchmﬁlCTcmpcralurc OhEF Byt
001 1(f\'(lfcl‘i:ﬁt]i?:jﬁ:fig(x[ 06. 2 0
ooz 1t.‘\'{1'(‘!‘:3??55;%;;(.“{ 56.0 0
e
003 1('\'(1'(.:-'{1.L;l!‘\'!:ﬁ::l?gud 56. 3 0
S
004 H.“l_{ I‘-‘flﬁ_\.h flt::f::gud 1 .
e 1('\'(1'{.:;i;f]}?:i\-:zﬁ:ggud 55.9 0
i 1(?\'(1?(.::;???3&:&;;0(1 59.8 o
bt 1(.'\'(17{.I\;ﬁﬁ?gﬁ:&ged 55.9 o
008 1(\(1(:1;[{?\511:{'3;,“1 95.7 0
008 l(f\'(l'(.:':t;ﬁ?fﬁf}‘ged 59.8 o
010 1ICYCHSEA e _— -

1CYC Fully charged

LR

This space intentionally left
blank

&k D-FRR R-BRHL F-RK 0-RfK. BRARK. RHKEK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

LY
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A5 6 AR B 4 AR Bk
No. Name of Test Items Crush
: e
#*—Jééfb'%‘ #¥_g%in£§% ##-é%;éLﬂﬁiéirszéﬁjit -;?4&55%;%%
Sample No. Sample Status Wizsg Exlcrn/a%j! SHpEHaRie Other Event
1CYC 50%%Z8ht i
011 ICYC 50% Capacity 20.3 0
1CYC 50%% :
012 1CYC 50% Capacity 20.0 O
1CYC 50%%8 it -
013 1CYC 50% Capacity 20.3 0
1CYC 50%2 4t p
014 1CYC 50% Capacity 20. 1 O
0l5 10YC 50%% 4t 920. 6 o

1CYC 50% Capacity

e This space intentionally left
E,‘ &3 )
HEE blank

#ix: D-fRIR F-RK 0-RMIK. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LA LA BRAR R s
R R E R
SRICI Testing Centre Test Report— Appendix 7

NO. 1117010171

% ; RRAR LA |
No. Name (}1"|‘csl Items ()\rerch“rgc
oy H R A HAR %
Sample No. Sample Status Other Event
ICYCEAFa
016 1CYC Fully charged 0
ICYCHEA TR L
017 1CYC Fully charged o
1ICYCHEA TR HL
018 1CYC Fully charged 0
1CYCSEAFE ;
013 ICYC Fully charged 0
o 50CYCES T
020 50CYC Fully charged 0
. 50CYCHEA R
021 50CYC Fully charged 0
. SOCYCHERFEHL
022 50CYC Fully charged 0
023 50CYCFE & FiHL 0

50CYC Fully charged

LU

This space intentionally left blank

Hix: D-FRIK F-RK 0-RMR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

F

K

L Y
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A% 8 R B 4 A Gl g
No. Name of Test Items Forced discharge
Bt H kA P
Sample No. Sample Status :
Pl p Other Event
’ 1CYCHEAS T L
024 ICYC Fully discharged 0
025 1ICYCSE AT
9 1CYC Fully discharged 0
R 1CYCSEAT
026 1CYC Fully discharged 0
) 1CYCHEAST
027 1CYC Fully discharged 0
‘ 1CYCHEART AL
028 1CYC Fully discharged O
; 1ICYCSEA T
029 1CYC Fully discharged 0
, ICYCSE AT HL
030 1CYC Fully discharged 0
i 1ICYCTE A TH L
031 1CYC Fully discharged 0
i 1CYCHE A JH L
032 1CYC Fully discharged 0
N 1CYCHEAS AL
033 1CYC Fully discharged 0
) 50CYCHE AT i
034 50CYC Fully discharged 0
Wi 50CYCHEATH L
035 50CYC Fully discharged 0
o 50CYCHE ATl HL
036 50CYC Fully discharged 0
] 50CYCHEA AL
037 50CYC Fully discharged 0
) 50CYCHE ATl it
038 50CYC Fully discharged 0
, 50CYCTE AT
039 50CYC Fully discharged 0
50CYCHEAS I
040 50CYC Fully discharged 0
SOCYCHEA IO
041 50CYC Fully discharged 0
, 50CYCSE A IR
042 50CYC Fully discharged 0
] 50CYCHEAS I
043 50CYC Fully discharged 0

&ik: D-AIR F-RK O-RMR. RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



